



TEST REPORT

THE REPORTED TEST RESULTS RELATE ONLY TO THE ITEM(S) TESTED



Dura Magnetics, Inc.
5500 Schultz Dr.
Sylvania OH 43560

Date: 9/19/2014

Report No.: 274989

Attn: Robert Csontos

PO No.: 10092-00

Client Description: Coating

Page: 1 of 1

NSL Lab No: 1417972

Sample Description: N/A

<u>Tests</u>	<u>Results</u>	<u>Pass/Fail</u>	<u>Method</u>	<u>Specification Limit</u>
Br	<0.005 %	Pass	Pyrohydrolysis	min: 0 / max: 0.025
Cd	<0.001 %	Pass	ICP-MS	min: 0 / max: 0.01
Cr(6)	<0.001 %	Pass	Colorimetric Cr+6 using diphenylcarbazine	min: 0 / max: 0.1
Hg	<0.0010 %	Pass	Cold Vapor AA	min: 0 / max: 0.1
Pb	<0.001 %	Pass	ICP-MS	min: 0 / max: 0.1

Sample tested complies with RoHS requirements as defined in IEC 62321.

If Br levels are <0.025%, then this indicates that the levels of PBB and PBDE are below the 0.1% threshold limits.

ALL QUANTITATIVE ANALYTICAL RESULTS ARE SUBJECT TO VARIABILITY DUE TO THE NATURE OF TESTING. ESTIMATED UNCERTAINTY DATA IS AVAILABLE UPON REQUEST.

Reporting Officer: 

FR 5

Carm D'Agostino , Wet Chem Supervisor